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 PART DESCRIPTION PART NUMBER 

1 Fir Tree Fastener 6.5 Button Head 149557900

2 Universal Plastic Deck Pulley Cover 149497400

3 4.8 x 10 x 14mm Large Head Pop Rivet 128000100

4 36/44” Mulch Pulley Guard Welded Assembly 327180000

5 36” HGM Deck Lid 148017900

6 M10 x 30mm Bolt 02886000

7 Dome Washer 08819901

8 1” x ¼” Key 09830600

9 5” Pulley 20869502

10 B54 Belt 22949800
11 36” HGM Deck Drive Pulley Spacer 183530500

12 M5 x 12mm Self Tapping Screw 018002600

13 AA105 Belt 22869800

14 M8 x 40mm Bolt 018001700

15 M8 Washer 088003700

16 Belt Keeper 301123800

17 M8 Nyloc Nut 04850600

18 Sweeper Jockey Cap Boss 31351100

19 Jockey Pulley 20811500

20 Jockey Wheel Spacer 18831602

21 Deck Tension Spring 25906200

22 Belt Tension plate Assembly 32731000

23 Universal Jockey Plate Pivot 183853800

24 M8 x 50mm Bolt 018001800

25 7mm x 5/16 Spacer 31302800

26 Inner Chain Support Long 307178800

27 Inner Chain Support Short 307178700 

28 36” HGM Chain Rod Short 318961100

29 GCD 1” Chain Link 238000500

30 36” HGM Chain Rod Long 318961200

31 M8 x 35mm Bolt 1935700

2WD Deck Tension Bar 29203800

4WD Deck Tension Bar 298123900

33 Danger Blade Decal 35803300

34 M8 x 55mm Bolt 28662600

35 40mm Circlip 07847600 

36 Transaxle PTO Jockey Pulley Steel 209044601 

37 6203 Bearing 10811600 

38 WIM Blade 378mm LH 16000500

39 Idler Pulley Spacer 183004200 

40 Yellow Background warning decal 358098300

41 M8 x 20mm Bolt 02825900 

42 Rear Deck Bracket RH 30121301 

43 Rear Deck Bracket LH 30121401

44 Rear Chain Rod 36” 313007200 

45 ¼” Starlock washer 07868700 

46 4.8 x 16mm Pop Rivet 12847900 

47 HGM Rubber Fixing Strip 301053800 

48 HGM Rear Deck Rubber 148004800 

49 Short Bearing Housing 40503607 

50 Long Bearing Housing 40503507 

51 Deck Slinger 30831500 

52 WIM Blade LH 16000300 

53 300mm Blade 16000600

54 Deck Locing Tab Washer 27111200

55 M8 Shake proof Washer 088003800 

56 M10 Shake Proof Washer 088004000 

57 Blade WIM RH 16000100

58 378mm Blade RH 16000400 

59 Pan Washer 301903500 

60 36” HGM Cutter Deck Welded Assembly 327176400 

61 Deck pulley guard ext plate 549008300

62 DECK TENSION ROD KIT 2 50100043

63 NUT, LOCK M10 Left Threaded 049384100

64 ROD END 10872600

65 BAR, TENSIONER HEX 2 189547000

66 M10 Hex Lock Nut 04872100

67 CLEVIS, LH M10 MATING PIECE 189546300

68 DECK, ROD PUSH PIN 31338200

69 M10 WASHER FORM C 088004500

70 RUE CLIP 11836700
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